710-89879

i )
| ;@ |
i © O O i
| +% |
! =2 =N K= !
cpsrtem O |
| CUSTOMER'S CUSTOMER
, ?EEEE&L LEAD WIRES |
A m Lite N L3 |
| FREQUENCY| | | |
] ~ G ]
! METER g !
l(e9) r |
T a =
| « |
: =
| PANEL MOUNTED |
1 \\ 1
i L CIRCUIT BREAKER i
: 2 :
| |
L o 1z1 K 1] |
L 4 (US)T7—@ \ e
i 7 \ . gn—(wms il J |
: @ %—(ve)m :
! ] >T o (IF USED) |
, (v2)Ts o (T2 || ) ,
! /| (V5)T8—— ) ——(UB)T10 |
1 7 1
!Gggﬂn%ﬁ“ (W2)T6—~>© oL (wnm ‘ |
| = (W5)T9—— %—8 |
i_ L \ 77— (we)m2 J

WIRING DIAGRAM (THREE PHASE DELTA “12 WIRE”; 120/240)
%3 IS THE WILD LEG

NOTES:
LETTERS IN HEXIGDN@ ARE I.D. OF LEADS FROM DRAWING B-300173-1

o 9 10 USE EXISTING
_ HEXNUT
D/ 4 PLACES
H A i
° | b
i
< —
F| o 3
| j[
)]
i
i L
e Q—L P ee

e. LETTERS IN CIRCLE@ ARE I.D. OF LEADS FROM DRAWING B-300184
3. LETTERS IN DCTAGDN@ ARE I.D, OF LEADS FROM DRAWING B-300171-1
4, NUMBERS IN CIRCLE@ ARE ITEMS IN PARTS LIST FROM THIS DRAWING
26 512-000 2 WASHER
fage) 1744-000 4 1/2-13 HEXNUT (SHIPPING
24 21867-000 4 1/72 FLATWASHER (SHIPPING
23 | 61603-005 4 1/2-13 X 2-1/2 CARRIAGE BOLT (SHIPPING
ee 60706-160 1 OPERATOR’S MANUAL
2l | 64894-005 1 DECAL AND NAMEPLATE INSTALLATION
20 |[52118-041 1 LEAD WIRE ASSEMBLY
19 | 300173-12 1 MAIN LINE BREAKER PANEL INSTALLATION
18 |16249-000 4 S5/16-18 HEX FLANGENUT
17 556-000 S 5/16 FLAT WASHER A C3847 ORIGINAL 7/8/2016 ZJF ZJF
16 465-000 4 5/16-18 X 7/8 HEX HEAD BOLT ISSUE [E.C.0. NO. DESCRIPTION DATE BY | APPD
15 | S-7606 1 PTO SHAFT GUARD REVISION RECORD
14 484-000 4 | #10 SPLIT LOCKWASHER UNLESS OTHERWISE SPECIFIED | MACHINED ALL DIMENSIONS GIVEN IN INCHES
13 | 6372-000 4 #10-32 HEX NUT FRACTIONS =+ —_— ANGULAR | SURFACE
12 |52464-002 4 [ #10-32 X 1-1/2 ROUND HEAD SCREW 1. PLACE DEC. + 1 TEXTURE WORK TO DIMENSIONS
11 | 300105 1 LOWER SHAFT GUARD 2. PLACE DEC. + .015 * 1.5°
10 | 91658-015 4 | 3/8-16 X 4 HEX HEAD BOLT 3. PLACE DEC. + .005 — DO NOT SCALE —
S 62825-004 8 SPACER DRAWN BY DATE CHKD BY DATE APPD BY DATE SCALE
8 | 300104 1 | PTO SHAFT GUARD SUPPORT PLATE ZJF  |7/8/2016 ZJF  |7/8/2016
7 [ 300096 1 | SHAFT WASHER ' IS NG TR
6 | 300106-1 1 | BELLEVILLE WASHER, 5/8° CONTAINS
5 | 350096-35 1 | M16-2.00 X S0MM HEX HEAD BOLT PROPRIETARY [Fuien TTLE
4 [97436-010 12| M10 SPLIT LOCKWASHER A e ooy COMPLE TE UNIT
3 94282-035 12 M10 X 1.50 X 35 MM HEX HEAD BOLT TO WINCO _ ASSEMBLY
mopeL | W145PTOS—17 /F
pod 91099-004 1 GEARCASE & ADAPTER ASSY IUZ,:ZSUL-EECE)RIE
— ®
I |351811—4] 1 | GENERATOR PROHIBITED. W v (A868-014
ITEM| PART NO  |QUAN.| DESCRIPTION INCORPORATED




